
Industrial de Vnlvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Fracc. Industriul El Trebol 
Tepotroflan, Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE OISE~~ADO. FABRICADO Y PROBADO OE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

AP1598 
API 599 

- VALVE INSPECTION AND TESTING 
- METAL PLUG VALVES - FLANGED. THREADED AND WELDING 

AP16D 
API 600 

.PlPELlNF \'ni V L ' s - ( ~ & l k .  Pl L'(n.B\l.l .A\i>(Ht(K 
- 511~1 1 GATE V,\L\'IS. IFL.\h(ik.l> .&SI> WCI.UIPl(i INDS 

ANSI B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FlTTíNGS, SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDíNG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC031A08MAB830000M 
(Cttdigo) 

Descr i~t ion 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FLNDIDO CLASE 150) 
VALVE W T H  LOW EMlSSlON CONTROL (50 PPM'S MAX.) (VALVULA SUMMISTRADACON CONTROLDE BAJAS 
EMISIONES FUGITIVAS (M PPM'S M.) 1 

I HYDROSTATIC (PSI) l 450 
450 

(HIDROSTATICA) 

SHELL PñESSUñE TEST (cAscol 
(PRUEBAS DE PRESIOV) 

1 PNEUMATIC (PSII 
(NEUMATICAI 1 

BACK SIDE (-1 
(SEAT) 1 2 

I J 
FACIO-21 P.EVn3' 

CERTIFICADO POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

MECHANlCAL TESTS 

TENS YIELD ELG RED BHN 

KPSI KPSl % % 
C V N ~  1st 2ND 3RD AVG 

74.24 43.94 28 50 159 

83.81 50.75 26 52 159 

79.02 47.56 36 44 157 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

* ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) ( A S W  

BODY WH34622 ASMA-216IWCB 
CUEReO 

BONNET WH34134 ASTM A-2IóNVCB 
BONETE 

WEDGE WH34430 ASTM AJ16rWCB 
DISCO 

S v P c Mn s i  Ni C r  M 0  CU C b  
0.190 0.981 0.030 0.011 0.398 0.029 0.021 0.001 0.031 0.004 

Nomlizated to (Normalizado a) 930 Temoer to (Temple a) 650 -do en aM. 
0.196 0.949 0.027 0.015 0.473 0.018 0.033 0.001 0.029 0.006 

Nomlizated to (Nomializada a) 930 T e m ~ e r  to (Temole a) 650 Enüiado en aire 
0.188 0.952 0.029 0.011 0.406 0.036 0.034 0.030 0.075 0.001 

Nod iza t ed  to Momializado a) 920 Temoer to (Temle a) 650 Caoled io air (Enñiado en aire.) 


